
24

1 2

3 4
44

88

78

98
1016

1124

124

132

142

192

15

18

1712

161220

21

228

23

24

25

2610

284

2720

284

304

44
314

3 4

374

394

40

41

43

453

463

47

48

445

445

5

6

282

42

494

32

29

33

51

50

52

388

378

35

34

36

263

263

374

388

386

3 8

48

273

276

372

FRONT END FRAME AND PLATFORM ASSEMBLY L.H.



TABLE DRIVE & CAM ASSEMBLY

FRONT END FRAME & PLATFORM ASSEMBLY L.H. 

ITEM CATALOG NO. DESCRIPTION

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

ITEM CATALOG NO. DESCRIPTION

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

BL05-31

GB5783-86

GB97.1-85_10

GB6184-86

BL02A-29-00

BL02A-30-00

BL02A-32

BL02A-33

BL02A-35

BL02A-34

GB6184-86

BL03-09-11

CEBL05-01-02-04

CEBL05-01-02-01-00

GB6170-86

GB2673-86

CEBL05-01-03-01-00

CEBL05-01-02-02

BL05-27-00

BL05-28-00

M10x70

M10

M12

M8

M8x40

GB5783-86

BL02A-01-07-01

BL02A-01-07-13A

BL05-01-07-02-00

GB6184-86

GB97.1-85_6

GB5782-86

CEBL05B-02-11-00

GB5782-86

GB96-85_10

CEBL05B-02-14-00

CEBL05B-02-13-00

CEBL05B-02-15-00

GB6184-86

GB97.1-85_8

M8x20

M8

M10x50

M6x40.

M6

M10x25

CEBL05-01-02-03

CEBL05B-02-10-00

CEBL05B-02-12-00

GB5783-86

CEBL05B-02-01-00

CEBL05B-02-02-00

CEBL05B-02-04-00



TABLE DRIVE & CAM ASSEMBLYFRONT END FRAME & PLATFORM ASSEMBLY L.H.

ITEM CATALOG NO. DESCRIPTION

43

44

45

46

47

48

49

50

51

52

21

ITEM CATALOG NO. DESCRIPTION

CEBL05B-02-03-00

GB2673-86

BL03-01-01-21-00

M8x20

GB5782-86

GB2673-86

CEBL05B-02-05-02-100

CEBL05B-02-05-01

GB5783-86

CEBL05B-02-08

CEBL05B-02-06

CEBL05B-02-07

M6x16

M6x16

M8x25



24

1 2

3 4
44

5

6

88

78

98
1016

1124

124

132

142

192

15

18

1712

161220

21

228

23

24

25

2610

284

2720

284

29

304

282

44
314

32

33

34

35

36

378

374

394

388

40

41

42

43

453

463

47

48
494

50

52

51

445

445

263

263

276

273

374

388

386

3 4

48

3 8

372

FRONT END FRAME AND PLATFORM ASSEMBLY R.H.



TABLE DRIVE & CAM ASSEMBLYFRONT END FRAME & PLATFORM ASSEMBLY R.H.

ITEM CATALOG NO. DESCRIPTION

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

ITEM CATALOG NO. DESCRIPTION

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

BL05-31

GB5783-86

GB97.1-85_10

GB6184-86

BL02A-29-00

BL02A-30-00

BL02A-32

BL02A-33

BL02A-35

BL02A-34

GB6184-86

BL03-09-11

CEBL05-01-02-04

CEBL05-01-02-01-00

GB6170-86

GB2673-86

CEBL05-01-03-01-00

CEBL05-01-02-02

BL05-27-00

BL05-28-00

M10x70

M10

M12

M8

M8x40

GB5783-86

BL02A-01-07-01

BL02A-01-07-13A

BL05-01-07-02-00

GB6184-86

GB97.1-85_6

GB5782-86

CEBL05B-02-11-00

GB5782-86

GB96-85_10

CEBL05B-02-14-00

CEBL05B-02-13-00

CEBL05B-02-15-00

GB6184-86

GB97.1-85_8

M8x20

M8

M10x50

M6x40.

M6

M10x25

CEBL05-01-02-03

CEBL05B-02-10-00

CEBL05B-02-12-00

GB5783-86

CEBL05B-02-01-00

CEBL05B-02-02-00

CEBL05B-02-04-00



TABLE DRIVE & CAM ASSEMBLY

ITEM CATALOG NO. DESCRIPTION ITEMCATALOG NO. CATALOG NO. DESCRIPTION

43

44

45

46

47

48

49

50

51

52

CEBL05B-02-03-00

GB2673-86

GB5782-86

GB2673-86

CEBL05B-02-05-02-100

CEBL05B-02-05-01

GB5783-86

CEBL05B-02-08

CEBL05B-02-06

CEBL05B-02-07

M8x20

M6x16

M6x16

M8x25

FRONT END FRAME & PLATFORM ASSEMBLY R.H.



35

1

32

46

2

36

44

45
43

12

31

33

34 5

30

472

29

27

4

49

41
15

8 3

40
53

133

3

16

143
48 2

20
224

21

23 25
182

172

19 42
6

50

24 9 2
102

26

392382

11

37

7

28

TABLE DRIVE & CAM ASSEMBLY BL05-01-00





TABLE DRIVE & CAM ASSEMBLY

ITEM CATALOG DESCRIPTION

43

44

45

46

47

48

49

50

ITEM CATALOG DESCRIPTION

GB6184-86

GB5782-86

GB6184-86

GB70-85

GB6184-86

NUT

SCREW

NUT

BEARING

SCREW

BEARING

GEAR BOX

NUT



37

36
19

18

39

16

3317
25

3

381

22

23

32

15

31

13

29
14 2

6

30

28

11
10

9

12

27

8

7

2

24

26

5

4

34

35

20

21

2

TABLE DRIVE ASSEMBLY BL03-01-01-00



TABLE DRIVE  ASSEMBLY BL03-01-01-00

ITEM CATALOG NO. DESCRIPTION

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

ITEM CATALOG NO. DESCRIPTION

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

BL03-01-01-01

BL02A-01-01-02

BL02A-01-01-03

BL02A-01-01-04-00

BL03-01-01-05

BL02A-01-01-06

BL02A-01-01-07

BL02A-01-01-08

BL03-01-01-09

BL03-01-01-10

BL02A-01-01-11

BL02A-01-01-12-00

BL03-01-01-13

BL02A-01-01-14

BL03-01-01-15

BL03-01-01-16

BL03-01-01-17

BL02A-01-01-18

BL02A-01-01-19

BL03-01-01-20

BL03-01-01-21-00

HOUSING,CRANK(TABLE DRIVE)

SPRING

PIVOT PIN

LATCH,

ARM,LATCH ASSEMBLY

PIN

PIN

SPRING

ROLLOR

SCREW,SHOULDER

BUSHING

LINK & HUB ASSEMBLY

LINK

FLANGE BEARING

SHIELD

ECCENTRIC

ROLL PIN

RETAINING RING

SPACER

ROD END

YOKE WELDMENT

GB93-87

GB6170-86

GB5782-86

GB879-86

GB879-86

GB6184-86

BLB001-06

GB879-86

GB879-86

GB5782-86-86

GB93.1-86

GB6170-86

GB693-87

GB6170-86

GB1152-89

BEARING,80102

GREASE FITTING,M6

NUT,M8

WASHER,12

NUT

RING,35

CUP,ROLLER BEARING

CONE & SEAL ,BEARING

SCREW

GROOVE PIN

ROLL PIN

X-WASHER,12

LOCKNUT,M4

ROLL ,PIN,2X20

ROLL PIN,2X20

SCREW,M12X60

NUT,M12

WASHER,12



39

16

412

7

8

222 21 36 4

34

38

37411

10
1 3

2
33

32

6

31 2

5

25 4 9

34

15

302

26

19

23

20 3

24

27

43

44

29

13
28

42

18

142

12

172

402

2

SHUTTLE OPERATOR & SOLENOID ASSEMBLY BL03-01-02-00



SHUTTLE OPERATOR & SOLENOID ASSEMBLY BL03-01-02-00

ITEM CATALOG NO. DESCRIPTION

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

ITEM CATALOG NO. DESCRIPTION

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

BL02A-01-02-01

BL02A-01-02-02

BL02A-01-02-03

BL02A-01-02-04

BL02A-01-02-05

BL02A-01-02-06

BL02A-01-02-07-00

BL02A-01-02-08

BL02A-01-02-09

BL02A-01-02-10-00

BL03-01-02-16

BL02A-01-02-17

BL03-01-02-18

BL02A-01-02-19

BL02A-01-02-20

BL03-01-02-21

BL03-01-02-22

BL03-01-02-23

BL03-01-02-24

BL03-01-02-24A

BL03-01-02-25

PIN

LINK ASSEMBLY

BUSHING

LINK

LINK ASSEMBLY

PIN

SHAFT HEADED

FLANGED BEARING

ROLL PIN

SPRING

ROLL BIN

SHAFT

LEVER

FLANGE BEARING

BRACKET CASTING

COLLAR

TUBE ASSEMBLY

CLAMP STUD

SHAFT 

CAM LINK

BL02A-01-02-26

BL02A-01-02-27

BL02A-06-02-04

BL02A-01-02-31

BL02A-01-02-32

GB6184-86

GB6184-86

GB5782-86

GB6184-86

GB818-85

GB6184-86

GB6184-86

SCREW,M8X8

NUT,M4

NUT,M4

SCREW M4X16

SOENOID

RING,35

RING 6

PIN

SCREW,M8X60

NUT,M8

NUT,M10

BEARING,CF 10K

ROLL PIN

SPRING CLIP

SPRING

RUBBER BUMPER

STOP LEVER ASSEMBLY

FLANGE BEARING

BL02A-01-02-30

KEY

GB879-86

BLB001-6

GB78-85

GB6184-86

GB5782-86

GB6170-86

NUT,M10

SCREW,M8

NUT,M8



SHUTTLE OPERATOR & SOLENOID ASSEMBLY BL03-01-02-00

ITEM CATALOG NO. DESCRIPTION

43

44

21

ITEM CATALOG NO. DESCRIPTION

GB6170-86

GB5782-86

BL03-01-01-21-00

NUT,M8

SCREW,M8X25



16

10
17

1

9

143

11

20
23

153

22

73

18

12

5 3

819

21

13
23

63

4

SWEEP & TABLE CAM ASSEMBLE BL03-01-38-00



TABLE DRIVE & CAM ASSEMBLY

ITEM CATALOG NO. DESCRIPTION

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

ITEM CATALOG NO. DESCRIPTION

42

BL03-01-38-01

BL03-01-38-02A-00

BL03-01-38-03A-00

BL03-01-12

BL03-01-13

BL02A-01-05

BL02A-01-14

BL03-01-15

BL02A-01-35

BL03-01-38-04

BL03-01-34

BL03-01-03-00

BL05-01-38-05

GB5782-86

GB6184-86

GB5782-86

GB6184-86

GB867-86

BLB001-06

90506

GB5782-86

GB6184-86

FRONT END GEARBOX

NUT, M10

SCREW,M10X45

BEARING 60506

WASHER,8

SCREW,3X15

NUT,M12

SCREW,M12X65

NUT,M8

SCREW,M8X25

TABLE CONNECTING WELDMENT

HOUSING WELDMENT

SELF ALIGNING BEARING

CRANK ARM

SHAFT

SPRING

SWITCH LEVER ASSEMBLY

LOCKNUT

CAM WELDMENT,SWEEP

CAM WELDMENT.SWEEP

SHAFT,SWEEP

23



2

6

21

28

48

2

2

40

3

59

38

14

15

18

16

19
17

20

562

2
3

13

51 2

52 2

374

239

11

40 2

35

31

60 52

412

24

1012

23

49

22

36

32 18

10

192

40

4

55

3

58 8

2

4

54 4

1

13757

27

45

26 2

53 25

44
472 433

5

46

43 5

42 5

50 182910

49

8 2

30

34

9

10

7

BIN ASSEMBLY BL03-02-00



TABLE DRIVE & CAM ASSEMBLYBIN ASSEMBLY BL03-02-00

ITEM CATALOG NO. DESCRIPTION

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

ITEM CATALOG NO. DESCRIPTION

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

BL02A-02-03

BL02A-02-04

BL03-02-05

BL02A-02-06A

BL02A-02-06B

BL02A-02-08B

BL02A-02-08A

BL03-02-09

BL02A-02-10

BL02A-02-11A-00

BL02A-02-11B-00

BL03-02-12-00

BL03-02-15

BL03-02-17

BL03-02-18

BL03-02-18A

BL02A-02-19

BL03-02-20

BL03-02-01

BL02A-02-25

CHANNEL WELDMENT

BRACKET SUPPORT

ROD

PIN GUIDE L.H.-BIN ASSEMBLY

PIN GUIDE R.H.-BIN ASSEMBLY

TRACK ASSEMBLY R.H.

TRACK ASSEMBLY.-BIN ASSEMBLY

SHORT CHANNEL

BRACKET WELDMENT R.H.-BIN ASSEMB
-LY

BRACKET ASSEMBLY,-BIN ASSEMBLY

BRACKET WELDMENT L.H.-BIN ASSEMB
-LY
BEARING RESPOT CELL ASSEMBLY

LEVER BIN ASSEMBLY

STUD CLAMP

LONG TUBE

ROD ASSEMBLY

TUBE-SHORT

WASHER SPRING

SPRING-SHUTTLE ROD

TUBE-PLUG

SPACER-HEAD GUILD-BIN

BL02A-02-26

BL02A-02-27A

BL02A-02-27B

BL02A-02-28

BL02A-02-29

BL02A-02-30

BL02A-02-31

BL02A-02-32

BL02A-02-33A

BL02A-02-33B

BL02A-02-36A

BL02A-02-36B

BL02A-02-37-00

BL02A-02-38

BL02A-02-39

WASHER-THRUST OILITE (IT 1503)

SHAFT

BEARING-SLEEVE

SHOCK MOUNT (ENCAPSULATED INSE
-RTS)

STRINGER OUTSIDE L.H.(6)

STRINGER OUTSIDE R.H.(1)

SPACER PIN HEAD GUIDE

PIN GUIDE

STRINGER CENTER R.H.

BRACKET-BIN ASSEMBLY

SPACER-GROMMET # 2250.

SPACER-ROLLER AY-DISTRIBUTOR

BEARING FL.L(562X.688X378)

STRINGER -OUTSIDE R.H.

STRINGER #1 PIN

STRINGER CENTER R.H. & L.H.

SPACER-PIN BUTT GUIDE

BL03-02-14

BL02A-02-34

BL02A-02-35

BL02A-02-40

BL03-02-41

BL02A-02-42

BL02A-02-43A

STRINGER # PIN L.H.

LEVER

GUIDE NO.1 PIN

PIN GUIDE PIN



TABLE DRIVE & CAM ASSEMBLY

ITEM CATALOG NO. DESCRIPTION ITEMCATALOG NO. CATALOG NO. DESCRIPTION

43

44

45

46

47

48

49

50

51

52

53

54

55

56

57

58

59

60

BL02A-02-43B

BL02A-02-44

BL02A-02-45

BL02A-02-46

BL02A-02-47

BL03-04-09

GB5783-86

GB5783-86

GB5782-86

GB5782-86

GB5782-86

GB5783-86

S18F

SA10F

GB6184-86

GB6184-86

GB6170-86

GB5783-86

PIN GUIDE PIN

SPRING

SPRING

BRACKET WELDMENT PIN HEAD (#5)

SPACER

KEY-ON-FLAT

BOLT,M6X12

BOLT,M6X45

BOLT, M6X75

BOLT,M6X25

BEARING

BEARING

NUT,M6

BOLT,M6X95

BOLT,M6X20

NUT,M8

NUT,M10

BOLT,M6X16

BIN ASSEMBLY BL03-02-00



12 28 3

3

4

4

5

5

6 20

77

2

9 2

10 2

11

12

8

1368

14 96

15 2

16 26

SHUTTLE ASSEMBLY BL03-02-01-00



TABLE DRIVE & CAM ASSEMBLY

ITEM CATALOG NO. DESCRIPTION ITEMITEM CATALOG NO. CATALOG NO. DESCRIPTION

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

BL02A-02-01-01

BL02A-02-01-02

BL02A-02-01-03

BL02A-02-01-04

BL02A-02-01-05

BL02A-02-01-06-00

BL02A-02-01-07

BL02A-02-01-09

BL02A-02-01-10A

BL02A-02-01-10B

BL02A-02-01-11

BL02A-02-01-12

GB1684-86

GB5782-86

GB5782-86

TUBE-CROSS SHORT-BIN

CLAMP,END-BIN

TUBE-OUTSIDE-BIN

TUBE-SIDE   LONG-BIN

TUBE-CENTER-BIN

PIN HOLDER ASSEMBLY

STRAP-BIN-SHUTTLE ASSEMBLY

BRACKET-ARM-SHUTTLE ASSEMBLY

BRACKET-ARM-SHUTTLE ASSEMBLY

STRAP-SPRING-BIN

BOLT M6x45

LOCKNUT

BOLT,M6x45

TUBE-CROSS    LONG-BIN

TUBE-SIDE SHORT-BIN

BOLT,M6x40

SHUTTLE ASSEMBLY BL03-02-01-00



1

1

2

2

3
4

5

6

7

8

9

10

11

12

13

14

15

16

17

17

18

19
20

21

22

23

23

32

25

26
27

28

29
30

31

24

33
34 35

36

39

38

39

40

41

42
40

44

45

44

47

48 49

50

51

52

38
54

39
56

57

38

59

38

61

4

4

SWEEP ASSWMBLY BL02A-03-00

56

32

27
46

4358

55

60

37
40

38

44

53



TABLE DRIVE & CAM ASSEMBLY

SWEEP ASSEMBLY BL02A-03-00

ITEM CATALOG NO. DESCRIPTION

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

ITEM CATALOG NO. DESCRIPTION

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

BL02A-03-01

BL03-03-02

BL02A-03-03

BL02A-03-04

BL02A-03-05

BL03-03-06A

BL02A-03-07

BL02A-03-08-00

BL09-03-09-00

BL03-03-10

BL02A-03-11

BL03-03-12

BL02A-03-14

BL02A-03-15

BL02A-03-16-00

BL02A-03-17

BL02A-03-18

BL03-03-19-00

BL02A-03-20A/B

BL02A-03-21

SADDLE

"U" BOLT

SHAFT MAIN PIVOT

DRIVE LINK

BOLT, SPECIAL

LINK

SWEEP ROCK ARM ASSEMBLY

BOLT, SPECIAL

PIN BEARING

TUBE

BOLT, SPECIAL

SWEEP BAR ASSEMBLY

SHOCK BRACKET L. H./R.H.

SLEEVE BUSHING

BL02A-03-22-02

BL02A-03-23

BL03-03-24

BL02A-03-25A

BL03-03-26A

BL02A-03-27

BL02A-03-28

BL02A-03-29

BL02A-03-30

BL02A-03-31

BL03-03-34

BL03-03-35

BL02A-03-22-01

BL03-03-37

GB6170-86 M10

NUT

BUSHING

SHOCK MOUNT BRACKET

THREADED LINK

BOLT, SPECIAL

FLANGE BUSHING

SPACER, MAIN PIVOT-LONG

SLEEVE BUSHING.

SPACER

SCREW SLEEVE

FLANGE BUSHING

TUBE

BL03-03-13

BL03-03-32-00

BL03-03-33

GB6170-86 M8

GB6170-86 M12

GB896-86 16

GB6170-86 M12

RETAINING RING

NUT, L. H.

STABILIZING LINK

BUMPER

SUPPORT LINK

PIN BEARING

FLANGED BUSHING

SLIDE BAR

SHOCK MOUNT ASSEMBLY

BRASS SLEEVE

TELESCOPING LINK ASSEMBLY

SPACER, MAIN PIVOT-SHORT

NUT

NUT

CLAMP BAR

PILLOW BLOCK



TABLE DRIVE & CAM ASSEMBLYSWEEP ASSEMBLY BL02A-03-00

ITEM CATALOG NO. DESCRIPTION

43

44

45

46

47

48

49

50

51

52

53

54

55

56

57

21

ITEM CATALOG NO. DESCRIPTION

SI10F

GB6184-86 M8

BL03-01-01-21-00

GREASE FITTING

GREASE FITTING

GB5782-86 M8×35

BL02A-03-32-03

SA 12F

SA 12F

BL02A-03-22-03

BL02A-03-22-04

GB6170-86 M10

SA 10F

SA 10F

GB6170-86 M16

BL03-03-32-01-00

GB5782-86 M8×80

GB5783-86 M10×110

BOLT

ROD

BOLT

BOLT

TELESCOPING SLEEVE WELDMENT

NUT

GREASE FITTING

GREASE FITTING

NUT, L. H.

PILLOW BLOCK

PILLOW BLOCK

GREASE FITTING, R. H.

GREASE FITTING, L. H.

BUMPER

BOLT

BOLT

NUT

60

BL03-03-32-02

59 GB5782-86 M10×55

58

SA10K

61 GB5781-86 M10×55



ITEM

SWEEEP BAR ASSEMBLY BL02A-03-16-00

CATALOG DESCRIPTION

5

4

9

8

7

6

3

1

2

6

6

2

4
8

4

9

8 GB97.1-85 5

GB867-86  φ5×16

2

5

6

7

3

4

1

BL02A-03-16-01B

GB6184-86 M8

BL02A-03-16-03

GB5782-86 M8×25

GB97.1-85 8

BL02A-03-16-01A

BL02A-03-16-02

WASHER

RIVET

CAP - SWEEP BAR

SWEEP MOUNTING BRACKET R.H.

SWEEP MOUNTING BRACKET L.H.

NUT

SCREW

WASHER

SWEEP BAR



3840

3940

4610

4510

4010

4310

4120

4210

4410

122

192

364373

173

293

142

3

18

64

152

162

474

326

344

94

104

112
314

23

434

9

202

212

222

126

336

352

502

484

494

610

6

10

7

8

132

344

352

24

25

26

27
28

222

502

212

1

2

4

5

122

122

322

332

332

322

30

33
32

4620

YOKE  AND SPOTTING CUP ASSEMBLY BL03-04-00



TABLE DRIVE & CAM ASSEMBLY

YOKE & BEARING ASSEMBLY BL03-04-00

ITEM CATALOG NO. DESCRIPTION

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

ITEM CATALOG NO. DESCRIPTION

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

BL02A-04-05

BL03-04-08

BL03-04-29

BL03-04-27

BL03-04-26

BL03-04-09

BL02A-04-07

GB5782-86(M10x50)

GB6184-86(M10)

GB97.1-85(10)

BL02A-04-16

BL02A-04-17

GB879-86(5x40)

BL02A-04-19

BL03-04-30

BL02A-04-06

BL02A-04-21

BL02A-04-28

BL03-04-13

YOKE

SHAFT#1

SHAFT#2

KEY, SPECIAL

ACTUATOR ARM

LEVER INNER YOKE

FRONT LEG ASSEMBLY R.H./L.H.

PIN LEVER REAR YOKE

LEVER OUTER YOKE

SCREW TREAD SHAFT

GB6172-86(M16)

BL02A-04-24

GB5782-86(M10x40)

GB6172-86(M10)

BL02A-04-02

BL03-04-01

GB6170-86(M8)

BL02A-04-31

BL02A-04-32

GB5782-86(M10X35)

BL03-04-10

GB893.1-86(40)

BL02A-04-20

GB70-85(M8x25)

RETAINING RING

BOLT

SPACER

SPRING YOKESLEEVE 

NUT

BOLT, SPECIAL

SPRING EXTENSION

BL03-04-11

GB77-85(M8x10)

GB6184-86(M8)

GB97.2-85(8)

BL02A-04-14

BL02A-04-03 SPOTTING CUP

SHAFT#3

SHAFT#4

LEG ASSEMBLY REAR

COLLAR SPRING

SPRING L.H.

SPRING R.H.

LINK 

BUSHING SPECIAL

WASHER

SPOTTING CUP CAP

COLLAR WITH SET SCREW

BL03-04-15 "U" BOLT

NUT

BOLT

FLANGED BUSHING

BOLT

NUT

BOLT

NUT

PIN

BUSHING, SPECIAL

WASHER

NUT

BOLT



TABLE DRIVE & CAM ASSEMBLYYOKE & BEARING ASSEMBLY BL03-04-00

ITEM CATALOG DESCRIPTION

43

44

45

46

47

48

49

50

21

ITEM CATALOG DESCRIPTION

GB6184-86(M6)

BL02A-04-34

BL03-01-01-21-00

RUBBER WASHER

GB70-85(M6x30)

BL02A-04-04

BL02A-04-23

BL02A-04-25

BL03-04-22

BL02A-04-12

SPOTTING CUP LINER

THRUST BUSHING

FLANGED BUSHING

BOLT, SPECIAL

SPACER

NUT

BOLT



6 4 12 8

2

4 2
33

35
18

 192

42 2

43

1

37 2

13 2

14 2

174

178

39 2

16 4

44

402 34 2

12 8

102

8 2

4 2

9 2

7 2

5

3 4

38 2
412

11

152

31
212

272

29 2

262

12 8

28 2

20 2

22 25
23

24

36 32
30 245

18 5

46 2

SPOT AND RESPOT CONTROL ASSEMLY BL03-05-00



TABLE DRIVE & CAM ASSEMBLYSPOT & RESPOT CONNECTING ASSEMBLY BL03-05-00

ITEM CATALOG NO. DESCRIPTION

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

ITEM CATALOG NO. DESCRIPTION

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

BL03-05-03-01

BL02A-05-12-00

GB893.1-86(40)

GB1152-89(M6)

BL02A-05-05-00

GB5783-86(M10x35)

BL02A-03-22-01

BL02A-03-22-02

BL02A-03-22-03

BL02A-03-22-04

BL03-05-02-00

GB6184-86(M10)

GB97.1-85(12)

GB6184-86(M12)

BL02A-05-14A

GB5782-86(M10x50)

SA-10F(L)

BL03-05-27

R14

BL02A-05-29

TABLE CASTING

TABLE SUPPORT ASSEMBLY

TABLE SUPPORT ASSEMBLY L.H. 

BRASS SLEEVE

CAP-BALL-BUSHING

BALL BUSHING SEAT

TORQUE-TUBE WELDMENT ASSEMBLY

SPACER

SPACER FRONT END

SPACER-FRONT END

BL02A-05-27A

GB6170-86(M10)

SA-10F

BL03-05-01C

GB848-85(10)

GB6170-86(M10)

GB5782-86(M10x70)

BL03-05-18

GB6170-86(M6)

GB77-85(M6x45)

BL03-05-04

BLB001-10

CONNECTING SHAFT

SPRING

PIN-HOOK SPOT

THE ROD (33 1-2 LG)THE ROD(33 ½o LG) 

.

BEARING FLANGED .502x871x1.20

SLEEVE-TABLE DRIVE ASSEMBLY

GB5782-86(M12x50)

GB5782-86(M10x55)

BL02A-05-32

SCP-16

GB6170-86(M4)

GB93-87(4)

GB818-85(M4x30)

BL02A-05-04a

BL02A-05-04b

GB6184-86(M16)

BALL BUSHING

PIN SHAFT

NUT

RING

BOLT

NUT

NUT

BOLT

WASHER

NUT

BOLT

ROD BEARING

BEARING

NUT, L.H.

NUT

ROD BEARING

WASHER

BOLT

BOLT

NUT

BOLT

X WASHER

ROD BEARING

NUT

WASHER

BOLT



TABLE DRIVE & CAM ASSEMBLY

ITEM CATALOG NO. DESCRIPTION ITEMCATALOG NO. CATALOG NO. DESCRIPTION

43

44

LXW5-11Z

BL03-05-31

BL02A-05-30

SPRING

LEVER TABLE ARM

SPOT & RESPOT CONTROL ASSEMBLY BL03-05-00

45

SWITCH

WASHER SPECIALBL03-03-3646



1610

5 3 7 3

1510

10

1820

1710

19 20

 9

 8 6

11 110

13

14

124

1 4

1 4

31
101

62

2

122

3 3

3

3 8

1

34

44

45

36

64

8

8 12

TORQUE TUBE WELDMENT ASSEMBLY BL03-05-00(CONTINUED)



TABLE DRIVE & CAM ASSEMBLY

TORQUE TUBE WELDMENT ASSEMBLY  BL03-05-00(CONTINUED)

ITEM CATALOG NO. DESCRIPTION

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

ITEM CATALOG NO. DESCRIPTION

GB6184-86(M6)

BL02A-05-08-15

BL03-05-23

GB6184-86(M8)

BL03-05-21

BL02A-05-19

BL02A-05-10

BLB001-6

BL02A-05-09C

BL02A-05-09B

BL02A-05-09A

BL02A-05-24

BL02A-05-09D

BL02A-05-28-04a

BL03-05-28-04

BL03-05-28-03

BL03-05-28-01

BL02A-05-28-02

BUSHING

PIN

PIN

BUSHING FLANGED RESPOT LEVER

X WASHER

LINK

LINK

LINK

SHAFT

CLIP

.

BL02A-05-22

PIN

BALL LINK

LEVER RESPOT 

LINK WIREWAY

LOCK SPRING CATCH

LEVER

NUT

NUT

LINK



12

38

51

49

50

 47

48

37

35

34

33

32

31

24

22

21

10

 3028

 27

1

13

 36

26
9

8

TABLE ASSEMBLY BL05-05-00(CONTINUED)

 252

202

29

14 2

182232

62

5

43 2

44

202

44

42 2

202

72
29

392

17
14

2 2

3

11

17

15

6 2

16

42

29

412

46

402

454

46

19 7

18 7



TABLE DRIVE & CAM ASSEMBLY

TABLE ASSEMBLY BL03-05-00(CONTINUED)

ITEM CATALOG NO. DESCRIPTION

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

ITEM CATALOG NO. DESCRIPTION

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

GB5783-86(M8X16)

GB818-85(M5X12)

BL03-05-03-05

BL02A-05-03-23

BL02A-05-03-18

BL02A-04-20

BL03-05-03-08

BL03-05-03-20

BL03-05-03-19

BL02A-05-03-23A

BL03-05-03-04

BL03-05-03-01

GB6184-86(M6)

GB77-85(M8X20)

GB6170-86(M8)

GB6184-86(M5)

GB6184-86(M8)

BL03-05-21

GB6184-86(M10)

BL03-05-03-02

BOLT

BOLT

BRACKET

BOLT

BUSHING

NUT

NUT, SPECIAL

WASHER

PIN

NUT

NUT

BL03-05-03-21

CF-8

HORIZONTAL MOTOR

GB5783-86(M10X35)

LINK AND BEARING ASSEMBLY

BL03-05-03-06

GB821-88(M6X40)

GB6170-86(M6)

GB6170-86(M6)L

BL03-05-03-11

BL02A-05-03-10

BL02A-05-03-07-00

SI-6F(L)

SI-6F

BL03-05-03-14 LINK

PIN

FINGER LEVER ASSEMBLY

NUT, L. H.

NUT

.

CAM LINK BRG. ASSEMBLY

BOLT

BOLT, SPECIAL

BL03-05-03-16

BL02A-05-03-13

GB879-86(φ3X24)

BL03-05-03-15

BL02A-05-03-12

39 GB5783-86(M6X25) BOLT

40 SA-10F END FITTING

41 GB6170-86(M10) NUT

42 GB6170-86(M10)L NUT, L. H.

END FITTING

END FITTING, L. H.

PIVOT WELDMENT

FINGER LINK

PIN

BOLT

END FITTING

NUT

NUT

STOP, RESPOT

TABLE CASTING

BOLT, SPECIAL

SHAFT

BUSHING

SHAFT

SLEEVE BUSHING

NUT



TABLE DRIVE & CAM ASSEMBLY

TABLE ASSEMBLY BL03-05-00(CONTINUED)

ITEM CATALOG NO. DESCRIPTION

43

44

45

46

47

48

49

50

51

ITEM CATALOG NO. DESCRIPTION

SA-10F

GB5782-86(M10X55)

GB848-85(10)

GB5782-86(M10X40)

BL03-05-01B

BL03-05-01A

BL03-05-03-03

BL03-05-03-09

GB821-88(M6X25)

END FITTING, L.H.

BOLT

WASHER

LINK

BOLT

BOLT

LINK

SPRING

SPRING



1
3

2

2
5

1

1
2

3

1
0

1
5

1
7

1
4

8

2
6

1
1

3

9

6
2

2
0

2

2
3

2

2
4

1
8

2
1

1
6

2

2
7

2
2

2
8

1
9

8

7

2

2

5
2

4
2

1
5

1
8

2
0

2

CELL ASSEMBLY(-RESPOT) BL03-05-08-00



CELL ASSEMBLY-RESPOT BL03-05-08-00

ITEM CATALOG NO. DESCRIPTION

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

ITEM CATALOG NO. DESCRIPTION

23

24

25

26

27

28

GB879-86(φ5X14)

BL03-05-08-02-00

BL02A-05-08-14

BL02A-05-08-04

BL02A-05-08-03

BL02A-05-08-12

BL03-05-08-08

BLB001-6

BL03-05-08-11a

BL02A-05-08-05-08

GB70-85(M5x16)

GB70-85(M5x12)

BL02A-05-08-19

BL02A-05-08-15

BL02A-05-08-09

BL02A-05-08-10-01

GB6184-86(M6)

BL03-05-08-07

BL02A-05-08-05-06

BL02A-05-08-05-01

PIN

FRAME RESPOT WELDMENT

BUSHING

INSERT-RESPOT-PLASTIC

FINGER ASY-RESPOT

SPACER-RESPOT CELL

WASHER-RESPOT CELL ASSEMBLY

STUD-PIVOT

SPRING YOKE ARM

BUSHING FLANGED RESPOT LEVER

BUMPER EXTENSION

BUSHING

SHAFT-LEVER ASSEMBLY-RESPOT

LEVER RESPOT

BL03-05-08-05-04

GB819-85(M3x16)

BL02A-05-08-05-03

BL03-05-08-06

BL03-05-08-05-07a

BL03-05-08-05-05-00a

BL02A-05-08-05-02-01 ARM RESPOT YOKE

INSERT ASSEMBLY

.

SCREW,STOP

STUD LONG

PLATE YOKE ASSEMBLY

YOKE,ARM ASSEMBLY

BL02A-05-08-01

STUD-SHORT

BUSHING,YOKE

PIVOT-REMI TUBLR.STL

BOLT

BOLT

X WASHER

NUT

BOLT



1

2

3

4

5

6

7

8

9

10

11

12

13

14
15

16
17

18

20

19

21

22

23

24

25

26

27

28

2930

31

32

33

34

5 6

8

DISTRIBUTOR ASSEMBLY BL03-06-00



DISTRIBUTOR ASSEMBLY BL03-06-00

ITEM CATALOG NO. DESCRIPTION

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

ITEM CATALOG NO. DESCRIPTION

23

24

25

26

27

28

29

30

31

32

33

BL04-06-03-00

BL03-06-01-00

BL03-06-05-15

BL02A-06-05-02

BL02A-06-05-18

GB5783-86,M6x16

GB894.1-86

GB879-86

GB879-86

GB5782-86,M5x40

GB97.1-85

BL03-06-05-01

BL03-06-02-00

BL03-06-05-14

BL03-06-04-00

BL02A-06-05-17

BL02A-06-05-06-02

BL03-05-16-00

BL02A-06-05-06-01

BL02A-06-05-13

SUPPORT ASSEMBLY

DISTRIBUTOR SUPPORT ASSEMBLY

SHAFT ARM

PULLEY-DISTRIBUTOR BELT DRIVE

WASHER 11/32x11/16x1/16

WASHER

BOLT

TUBE ASSEMBLY

WASHER

SHAFT

SHAFT,CAM SUPPORT

TRIP STOP SUPPORT ASSEMBLY

SPRING-LINER-DISTRIBUTOR

CAM-INDEX-DIATRIBUTOR

BL02A-06-05-04

GB97.1-85

BL02A-06-05-06-00

GB6184-86,M12

BL02A-06-05-08

BL02A-06-05-12

BL02A-06-05-10

BL02A-06-05-11-00

BL03-06-05-20

BL03-06-05-19-00

CLUTCH PLATE

STRINGER-OUTSIDE R.H.

NUT SPECIAL

SPRING ASSEMBLY-DISTRIBUTOR DRI
-VE

WORM-ADJUSTING-DISTRIBUTOR.

WASHER-DISTRIBUTOR CLUTCH

FRICTION DISTRIBUTOR

PINION & SLEEVE ASSEMBLY

SLEEVE-DISTRIBUTOR DRIVE

BGB6184-86,M5

BL02A-06-05-03

BL02A-06-05-09

BOLT

ARM ASSEMBLY

PINION

34 CONNECTING LINKBL02A-06-02-12



98

98

315

315

1814

86

9 8

208

33

29

20 8

32

1814

315

12

11

13

1814

208

275

275

26

208

275

275

223

24 223

23

315

223

21

25

172

14
104

104

208

30

15

16

172

28
275

1814

19

104

104

72

72

8 6

98

98

8 6

8 6

1

3

2 6 2

4

5

6 2

68

98

9 8

9 8

8 6

DISTRIBUTOR SUPPORT ASSEMBLY BL03-06-01-00



TABLE DRIVE & CAM ASSEMBLY

DISTRIBUTOR SUPPORT ASSEMBLY BL03-06-01-00

ITEM CATALOG NO. DESCRIPTION

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

ITEM CATALOG NO. DESCRIPTION

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

GB893.1-86  55

BL03-06-01-01

BL02A-06-01-18

BL02A-06-01-17

GB894.1-86  9

BL02A-06-01-16

99502H

GB893.1-86  35

GB879-86  10*45

BL02A-06-01-02

BL02A-06-01-13A

BL03-06-01-09

BL03-06-01-04-00

BL02A-06-01-12

BL02A-06-01-14

GB97.1-85  6

BL03-06-01-11

GB6184-86  M6

BL03-06-01-07-00

RING

BEARING

MAIN CASTING AND BEARING ASSEMBLY

RING

SPACER BEARING

CARRIAGE SUPPORT TUBE

BELT RUNNER,REAR

SPACER INNER

LEVER OUTER YOKE

BL03-06-01-06-00

BL02A-06-01-10

BL02A-06-01-15

BL02A-06-01-08

BL02A-06-01-20-00

GB70-85  M6*25

BL03-06-01-05-00

BL02A-06-01-19-00

BL02A-06-01-03

GB70-85  M6*30

CARRIAGE SUPPORT CASTING AS

ORIENTOR PAN ASSEMBLY

.

BOLT

BL02A-06-01-13

GB2673-86  M6*30

PIN,SPRING POST

SPRING POST,SLEEVE

CLAMP STUD

SPACER OUTER

WASHER

BOLT,SPECIAL

SUPPORT GUIDE L.H.

BEARING

RING

SPACER YOKE ASSEMBLY

BOLT

SUPPORT GUIDE R.H.

SPRING

BOLT
-SEMBLY

PULLEY TIGHTER ASSEMBLY

BOLT



ITEM

BELT THIGHT ASSEMBLY BL03-06-01-04-00

CATALOG DESCRIPTION

26

26

5

2

1

29

23

23

29

27

4 4

44

4 4

44

28

28

27

1

BL02A-06-01-04-02-00 PULLEY ASSEMBLY DIST

3

4

BL03-06-01-04-07

BL02A-06-01-04-08

NUT

LINK ROLLER ASSEMBLY DIST

BL02A-06-01-04-01

9

2

99502H

BRACKET TRACKING DIST

BEARING

6

GB6184-86  M68

5

BL02A-06-01-04-03-02

BL02A-06-01-04-03-01

7

BL02A-06-01-04-06

SLEEVE

TUBE BELT TIGHT DIST

SCREW

SLEEVE SPRING POST



1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23
24

25

26

27

28

29

TUBE ASSEMBLY BL03-06-02-00



TABLE DRIVE & CAM ASSEMBLYTUBE ASSEMBLY BL03-06-02-00

ITEM CATALOG NO. DESCRIPTION

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

ITEM CATALOG DESCRIPTION

23

24

25

26

27

28

29

BL02A-06-02-01-00

BL03-06-01-09

GB6184-86,M6

BL02A-06-02-17

BL02A-06-02-15

BL03-06-02-10-00

GB5783-86,M5x20

BL03-06-02-11-00

GB6184-86,M5

BL02A-06-02-16-01

BL02A-06-02-04

BL02A-01-04-03-02

BL02A-06-01-04-02-00

GB879-86

BL03-06-02-09

BL02A-06-02-07

BL02A-06-02-08-01

BL03-06-02-08-03

BL02A-06-02-08-02

GB783-86,4x7

TRIP ARM ASSEMBLY R.H.

SCREW

KEY-HY   PRO*403

SHAFT-DISTRIBUTOR

BALL BEARING ASSEMBLY

TRIP ROCKER ARM ASSEMBLY

PULLEY ASSEMBLY-DISTRIBUTOR

TUBE

BUMPER

BEARING SL .378x.503x1/2

CARRIAGE CSTG

TUBE-DISTRIBUTOR

SUPPORT GUIDE PIN

GB5783-86 M5x25

BL02A-06-02-02

BL02A-06-02-03-01

GB873-86,5x18

BL03-02-12-00

BL02A-06-02-06

BL03-06-02-05

BL02A-06-02-12 LINK-CONNECTING DIST.

CLAMP STUD.

GUARD-BELT-DIST.

TRIP ARM ASSEMBLY L.H.

BL02A-06-02-13

GUIDE-PIN-DIST

SUPPORT-BELT RUN ASSEMBLY

TUBE

CARRIAGE-FRONT-DIST.



4

9
5

1
26

6 2 27

7 2

ITEM

3
2

8

TRIP ROCKER ARM ASSEMBLY BL03-06-02-11-00

CATALOG NO. DESCRIPTION

9 GB77-85 M6×25 SET SCREW

BL02A-06-02-11-05-00

4

6

8

7

5

3

2

1

BL03-06-02-11-04

GB894.1-86 6

BL02A-06-02-11-06

GB894.1-86 9

BL03-06-02-11-01

BL02A-06-02-11-02

BL02A-06-02-11-03

TRIP ROCKER ARM WELDMENT

RETAINING RING

NUT,SPECIAL

RETAINING RING

ROLLER

COLLAR

SPRING

SHAFT



ITEM

SUPPORT ASSEMBLY BL04-06-03-00

CATALOG DESCRIPTION

8

11

7

16

14

15

4

10

13

12

17

5

1

6
2

9

3

GB5782-86 M8X80

GB5782-86 M8X65

13

10

12

11

17

16

15

14

9

GB78-85 M8X12

GB97.1-85 8

SA-8F

GB6184-86 M8

BL04-06-03-02

GB6170-86 M8

BL04-06-03-12

DISTRIBUTOR SUPPORT

ADJUST PILLOW

SET SCREW

WASHER

ROD END

NUT

SCREW

SCREW

NUT

BL04-06-03-01-00

4

6

8

7

5

3

2

1

BL03-06-03-03

BL03-06-03-04

BL03-06-03-07

BL03-06-03-05

BL02A-06-03-01

BL02A-06-03-02

BL02A-06-03-11

SPACER CLAMP

SPRING POST PIN

SAFETY LINK SPRING

SAFETY LINK TUBE

LATERAL DRIVE SPRING

DISTRIBUTOR MOUNT WELDMENT

SLEEVE

WASHER



ITEM

TRIP STOP SUPPORT ASSEMBLY BL03-06-04-00

CATALOG DESCRIPTION

4

10

5

1

11 2

7 2

9

6
7 2

8

211

3

12

2

10

11

12

9

GB879-86 φ2×16

GB5783-86 M6×25

GB6184-86 M6

SCP6

NUT

PIN

SCREW

BL02A-06-04-01-02-00

4

6

8

7

5

3

2

1

BL02A-06-02-04

BL02A-06-04-03

BL03-06-04-04

BL03-06-04-05

GB5783-86 M6×20

BL03-06-04-01-01

BL02A-06-04-02

TRIP STOP ROD SUPPORT

TRIP STOP SUPPORT BRACKET

BUMPER

WASHER

RING

SCREW

STOP BLADE

SUPPORT



ITEM

ARM ASSEMBLY BL03-06-05-16-00

CATALOG DESCRIPTION

6

2

3

3

4

4

5

1

2

2

5

6

3

4

1

BL03-06-02-11-04

GB5783-86 M6*20

GB6184-86 M6

BL02A-06-01-04-06

CF-6

BL03-06-05-16-01

CAM FOLLOWER

SPRING POST SLEEVE

NUT,SPECIAL

SCREW

NUT

ARM



ITEM

DRIVE ARM ASSEMBLY BL03-06-05-19-00

CATALOG DESCRIPTION

1

3
13

9

10

11
4

8

5

14
6

7

2

12

9
13

10

12

11

14

13

9

SI8F

99502H

GB6184-86 M6

GB6170-86 M8

GB893.1-86 35

CF-6 CAM FOLLOWER

NUT,SPECIAL

RETAINING RING

NUT

NUT

BEARING

4

6

8

7

5

3

2

1

BL03-06-05-19-04

BL03-06-05-19-07

BL02A-06-05-19-06

BL02A-06-01-16

BL03-06-05-19-05

BL03-06-05-19-01

BL02A-06-05-19-02

BL03-06-05-19-03

NUT,SPECIAL

BOLT,SPECIAL

SPRING SUPPORT

ROD,SAFETY LINK

SHAFT,CAM SUPPORT

SLEEVE

CLAMP RACE

DRIVE ARM



1

2 2

3

4

5

5

2

6

7

8 2

9 2

10*
114

12

13

1420

2

15

16

17

18 2

19 4

21 2

20 2

23

224

24 4

258

264

27

单道安装

7

5

BACK END CONTROL BOX SUPPORT BL05-07-00



BACK END CONTROL BOX SUPPORT

ITEM CATALOG NO. DESCRIPTION

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

ITEM CATALOG NO. DESCRIPTION

22

23

24

25

26

27

BL05-07-01

BL05-07-02

BL03-07-03

CEBL05B-07-04-01

CEBL05B-07-04-02

CEBL05B-07-04-03

CEBL05B-07-04-04

BL03-07-04-02

BL03-07-04-03B

BL03-07-05

BL03-07-07A

BL03-07-07B

GB818-85

GB845-85

GB97.1-85

GB93-87

GB9170-86

GB818-85

GB97.1-85

GB93-87

PILLOW

RETAINER RING

WASHING

BUSHING (2)

FLANGED BUSHING (2)

BRACKET SHOCK MOUNT

LINK,THREADED

TELESCOPING LINK ASSEMBLY

SHAFT MAIN PIVOT

LINK ASSEMBLY

BUSHING(1)

TUBE

SCREW

TUBE

GB6170-86

GB5780-86

GB6185-84

GB5780-86

GB97.1-85

GB6185-84

CEBL05B-07-04-05 BALL BUSHING.

BALL BUSHING SEAT

BRASS SLEEVE

CAP-BALL BUSHING

SWEEP ROCKER ARM ASSEMBLY

BL05-07-08-00



TABLE DRIVE & CAM ASSEMBLYKICKBACK ASSEMBLY



TABLE DRIVE & CAM ASSEMBLYKICKBACK ASSEMBLY  BL05-09-00

ITEM CATALOG NO. DESCRIPTION

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

ITEM CATALOG NO. DESCRIPTION

23

24

25

26

BL02A-09-01

BL02A-09-02

BL05-09-21-00

BL02A-11-04

BL02A-09-06

BL02A-09-08

BL02A-09-09-00

BL02A-09-12

BL02A-09-09-03

BL02A-09-16

BL05-09-20A

BL02A-09-22-00

BL05-09-24

BL05-09-25

GB2673-86

GB97.1-85

GB6170-86

GB5780-85

GB1152-89

GB894.1-86

SUPPORT BOX

BLOCK

BUSHING-CURTAIN ROD

THRUST BEARING

WASHER-FRONT ROLLER SUPPORT

BEARING ASSEMBLY,BRACKET

SPRING

RETAINER

SUPPORT

JACK SCREW

JACK SCREW SKIN

DOOR RING

GREASE CUP

WASHER

GB2673-86

GB2673-86

GB6170-86

GB70-85

GB70-85

.

SCREW

SCREW

NUT

BL05-09-23

PANEL I

PANEL II

SCREW

WASHER

NUT

SCREW HEX

SCREW

SCREW



TABLE DRIVE & CAM ASSEMBLYKICKBACK ASSEMBLY-SIDE OPPOSITE BALL EXIT



TABLE DRIVE & CAM ASSEMBLYKICKBACK ASSEMBLY-SIDE OPPOSITE BALL EXIT BL05-10-01-00

ITEM CATALOG NO. DESCRIPTION

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

ITEM CATALOG NO. DESCRIPTION

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

BL02A-09-01

BL02A-09-02

BL05-10-09-00

BL05-10-01

BL02A-10-03

BL03-10-02-00

BL02A-09-06

BL03-09-07

BL02A-09-08

BL02A-09-16

BL02A-09-16A

BL03-10-07

BL02A-10-04-01-00

BL02A-10-04-03

BL02A-10-04-04

BL02A-10-04-05

BL02A-10-04-06

BLB001-12

BL02A-09-14-00

BL02A-09-09-00

SUPPORT BOX

BLOCK RUBBER
BLOCK RUBBER(II)

PIN EJECTOR

RUBBER SHOCK MOUNT

THRUST BEARING

WASHER

SUPPORT BEARING

SUPPORT BEARING(I)

PIN EJECTOR SUPPORT

STEEL RIVET

SPRING

ANGLE

LUTCHET R.H. L.H.

BL02A-09-22-00

BL03-09-20

BL02A-10-10-01

BL02A-10-10-02

BL02A-10-10-03-00

GB879-86

BL02A-09-12

BL02A-09-13

BL05-10-06-00A/B

BL03-10-11

BL05-10-09-02

GB5783-86

GB5783-86

GB5783-86

GB6170-86

CLAMP NUT

SCREW

SCREW

NUT

SHAFT II

SUPPORT WELDMENT A/B

SPRING HOLDER

SPRING.

PIN

BRACKET

PIN

SPRING

BL02A-10-04-01-00

BL05-10-12

BL05-10-09-02

GB6184-86

GB97.1-85

2* BL02A-11-02

BL05-12-03-003*

4* BL05-12-01

KICKBACK R.H.(R.H. MACHINE)
KICKBACK L.H. (L.H. MACHINE)
BRACKET(I)
BRACKET(II)

PIVOT STUD

PIN

SHAFT

ROLLER

BUSHING

X-WASHER

JACK SCREW SKIM

JACK SCREW

GROUND PLATE

TRIANGLE SUPPORT

SCREW

NUT

WASHER



TABLE DRIVE & CAM ASSEMBLY

ROLLER ASSEMBLY BL03A-13-00

ITEM CATALOG NO. DESCRIPTION

1

2

3

4

5

6

7

8

9

10

BL02A-13-02

BL02A-13-03

BL02A-13-04

BL02A-13-05

GB879-86 2 20

GB1153-89 10 1

BL02A-13-01

BL02A-13-06

GB2673-86 10x20

GB278-82 8024

BALL LINK ,ACTIVE

PIN

CUPREOUS GEMEL

HALF SLEEVE,10 ORIFICE

HALF SLEEVE,8 ORIFICE

1

2

3

4

5

6

7

8
9

1
0

4SHAFT,LINK,ACTIVE



TABLE DRIVE & CAM ASSEMBLY

CUSHION,SHOCK ABSORBER ASSEMBLY  BL05-14-00

ITEM CATALOG NO. DESCRIPTION

1

2

3

4

5

6

7

8

9

10

11

12

13

14

BL05-14-07-00BR
BL05-14-07-00BL
BL05-14-01R
BL05-14-01L
BL05-14-02R

BL05-14-03A

BL05-14-03

BL02A-14-04

BL05-14-06-00

Bl02A-14-08

GB97.1-85

GB93-87

GB5783-86

ANGLE SUPPORT(BR)
ANGLE SUPPORT(BL)
BOUNCE PLATE-REAR-R.H.

BOUNCE PLATE-FRONT-R.H.

REINFORCEMENT BAR

ANGLE SUPPORT(R.H.)

BRACKET I

GROUND CABLE

WASHER

WASHER

NUTGB6170-86

1a

2a

3a BL05-14-02L

BL05-14-05R
BL05-14-05L7a

9a
BL05-14-07-00AR
BL05-14-07-00AL

BOUNCE PLATE-REAR-L.H.

BOUNCE PLATE-FRONT-L.H.
CHANNEL

CHANNEL

ANGLE SUPPORT(L.H.)
VIBRATION DAMPENER

BRACKET I



TABLE DRIVE & CAM ASSEMBLYCUSHION,SHOCK ABSORBER ASSEMBLY BL03-17-00

ITEM CATALOG NO. DESCRIPTION

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

ITEM CATALOG DESCRIPTIONBL02A-17-05

BL02A-17-06

BL02A-17-07a/b

BL02A-07-13

BL02A-17-08

BL02A-17-15(16)

BL02A-17-09(10)

BL03-17-01-00

BL03-17-02-00

BL03-17-30-00

GB6170-86 M10

GB97.1-85

GB2673-86 M10x60

GB2673-86 M10x70

BL02A-17-12

BL02A-17-14

RIVET RUBBER

ABSORBER RUBBER FLAKE

ABSORBER RUBBER

ABSORBER SPONGE

PANEL.R.H.

PLANK L.H.

CUSHION,SHOCK ABSORB ASSEMBLY
 R.H.
SHOCK ABSORBER ASSEMBLY

LINK

WASHER

CURTAIN ROD

BL02A-17-03

CURTAIN

CUSHION,SHOCK ABSORB ASSEMBLY 
 L.H.



TABLE DRIVE & CAM ASSEMBLY

SHOCK ABSORBER ASSEMBLY  BL03-17-30-00

ITEM CATALOG NO. DESCRIPTION

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

BL03-17-30-02

BL03-17-30-05

GB93-87(12)

BL03-17-30-04

BL03-17-30-09A

BL03-17-30-11

BL03-17-30-10

BL03-17-30-08

BL03-17-30-06

BL03-17-30-13

GB879-86

GB9458-88

GB97.1-85(16)

BL03-17-30-12

GB6170-86 M12

GB5783-86 M8x25

GB93-87(8)

LINK

ADJUST SHAFT

WASHER SPRING SEAT

SPRING

WASHER SPRING SEAT

BUSH

EAR

SHAFT

GB93-87(16)

RUBBER



TABLE DRIVE & CAM ASSEMBLY ROLLER ASSEMBLY



TABLE DRIVE & CAM ASSEMBLY

ROLLER ASSEMBLY BL03-08-18-00

ITEM CATALOG NO. DESCRIPTION

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

ITEM CATALOG NO. DESCRIPTION

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

BL05-18-06-00

BL05-18-05

1204

BL05-18-04

GB70-85,M8x30

GB70-85,M8x25

GB97.1-85,8

GB6184-86,M8

GB1096-79,5x30

BL05-18-11

GB77-85,M6x10

BL05-18-03-00A

GB97.1-85,6

GB6184-86,M6

BL05-18-03-00

GB77-85,M6x12

BL05-18-07-04

BL05-18-07-01

GB93.1-86(47)

BL05-18-07-03

SHAFT BRIDGE,LONG

HUBCAP

LUTCHET ASSEMBLY

PULLEY I

PULLEY II

BRACKET

BRACKET

PULLEY I

LUTCHET

GB278-82(80204)

GB278-82(80203)

GB1096-79(5x40)

GB1096-79(5x25）

BL05-18-07-02

BL05-18-02-08

BL05-08-06-07

BL05-18-02-06

GB5780-86(M10x25)

GB93-87(10)

80103

80104

GB117-86(4x10)

BL05-18-01-02-01

BL05-18-01-02-02 PULLEY

SPROCKET WHEEL I

BUSHING

CLAMP STUD.

SPRING HOLDER

SHAFT

GB70-85,M6x20

GB97.1-85(10)

GB6170-86(M10)

BL05-18-01-01-00

GB839.1-86(35)

BL05-18-02-07

GB278-82(80202)

SPRING

ADJUST BRACKET



TABLE DRIVE & CAM ASSEMBLYROLLAR ASSEMBLY BL03-08-18-00

ITEM CATALOG NO. DESCRIPTION

43

44

45

46

47

48

49

50

51

52

53

54

55

56

57

58

59

60

61

62

63

64

ITEM CATALOG NO. DESCRIPTION

65

66

67

68

69

70

71

72

73

74

GB6184-86,M10

GB97.2-86,10

GB6170-86,M12

BL05-18-02-03

BL05-18-02-01

BL05-18-02-04-00

GB2673-86,M8x20

GB77-85,6x25

BL05-18-09-02

GB1096-79,6x25

BL05-18-09-01-00

BL05-18-10-00

A 1473

12.7

A 827

GB5782-86,M8x20

BL05-18-08-06

BL05-18-08-08

BLB001

BL05-18-08-07

GB77-85,M8x16

SLEEVE BUSHING

CLAMP STUD

ANGLE ARM ASSEMBLY

SPROCKET WHEEL

DRIVE SHAFT

BRACKET SUPPORT L.H.  R.H.

V BELT

ROLLER CHAIN

V BELT

SHAFT

WASHER

BRACKET

BL05-18-08-02

BL05-18-08-05

BL05-18-08-04-00

BL05-18-08-01

BL05-18-08-09

GB6170-86,M6

BL05-18-08-10

BL05-18-08-03

BL03-04-01

GB6170-86,M8

BOLT

SLEEVE BEARING

ARM

SPRING SCREW

SPRING BOLT

SPRING

SPRING

SCREW



BACK END MOTOR ASSEMBLY



TABLE DRIVE & CAM ASSEMBLY

BACK-END MOTOR ASSEMBLY BL03-38-00

ITEM CATALOG NO. DESCRIPTION

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

ITEM CATALOG NO. DESCRIPTION

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

BL03-38-03

BL03-38-01-00

BL02A-38-04

GB97.1-85-12

GB6170-86-12

BL03-38-07

GB93-87-8

GB5781-86-8-20

BL03-38-17

BL03-38-16

GB819-85-8-16

GB97.1-85-8

BL02A-38-15

BL02A-38-23

BL03-38-08

GB879-86-4-26

BL02A-08-28-01-02-02

BL03-38-10

BL02A-38-19

BL02A-08-18-33

SHAFT OF BELT TIGHT

MOTOR MOUNT WELDMENT (1) L.H.

ARM OF BELT TIGHT

SHOCK MOUNT

SHORT SHAFT

MOTOR DRIP PAN

MOTOR MOUNT WELDMENT (2) L.H.

GEAR BOX PLATE

TIGHT PULLEY

PIN OF SHORT SHAFT

PIN

BL03-38-05

BLB001-12

HORIZONTAL MOTOR

BL03-38-13A

HORIZONTAL DECELERATION MACH
-INE

BL03-38-11

GB77-85-8-10

BL03-38-12

BL03-38-20

GB5781-86-8-35

GB97.1-85-6

GB5781-86-6-12

GB6170-86-6

GB70-85-5-12

BL03-38-14-00A UNIVERSAL JOINT

BELT GUARD

BELT GUARD.

CARPET BELT DRIVE SLEEVE

GEAR BOX PULLEY

.

PIN ELEVATOR

MOTOR PULLEY

BUSH

GB6170-86-8

BL03-38-22

BL03-38-21
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